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Most of pit slope stability problems at the Mae Moh Mine occurred on sheared layers of
green clay. This research is the attempt to find out the proper residual shear strength value of the
sheared green clay for pit slope analysis.

The fourteen samples were collected from the thin layers of sheared green clay at the
southwest pit mine site instead of collecting them from the bore hole. The clay minerals oi‘ the
sheared green clay were studies using an X - ray diffraction analysis method. The clay size
fraction and the Atterberg limits were also studied. The multi-reversal direct shear tests were
conducted to determine the residual shear strength values of the sheared green clay.

The results show that the sheared green clay were composed mostly of Kaolinite and
Chrolite with some Illite and Montmorilonite. According to the soil fine analysis, the sheared
green clay contain 36.76 — 55.84 % clay size. The results from Atterberg Limits tests indicate that
the liquid limit is 43.53 — 54.13 %, plastic limit is 20.38 - 31.83 % and plastic index is 19.18 —
28.79 %. Corresponding to multi-reversal direct shear tests, the residual shear strength value of
the sheared green clay in terms of friction angle is 9.6 - 14 degrees with 11.5 degrees on average.
The study shows no distinct relationship between the clay fractions, the Atterberg limits and the

residual friction angle of the sheared green clay.





